
Revised Composite Correction Plan

Knoxville Utilities Board

January 2009

Revised Composite Correction Plan

RCP R
evised

C
om

posite
Plan

e C
orrectionon





 

A i 

Contents 

Section 1 Introduction 
1.1 Overview ................................................................................................................... 1-1 
1.2 Related Consent Decree Programs ......................................................................... 1-1 
1.3 CPE Summary and Conclusions ............................................................................. 1-3 
 1.3.1 CPE Summary ............................................................................................ 1-3 
 1.3.2 CPE Conclusions ....................................................................................... 1-4 
[...]
Diversion Analysis Preliminary Results - 18 mgd Secondary Treatment

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

0 1 2 3 4 5 6 7 8 9 10 11 12 13

Plant Storage Volume (MG)

A
ve

ra
ge

 A
nn

ua
l D

iv
er

si
on

 E
ve

nt
s

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

A
ve

ra
ge

 A
nn

ua
l D

iv
er

si
on

 V
ol

um
e 

(M
G

)

Condition 1 - Diversions Condition 2, 3 - Diversions Condition 2, 3* - Diversions Condition 4 - Diversions Condition 5 - Diversions Condition 6 - Diversions

Condition 1 Volume Condition 2, 3 Volume Condition 2, 3* Volume Condition 4 Volume Condition 5 Volume Condition 6 Volume



Figure 3-20

Fourth Creek WWTP 
Diversion Analysis Preliminary Results - 16 mgd Secondary Treatment

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

0 1 2 3 4 5 6 7 8 9 10 11 12 13

Plant Storage Volume (MG)

A
ve

ra
ge

 A
nn

ua
l D

iv
er

si
on

 E
ve

nt
s

0

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

A
ve

ra
ge

 A
nn

ua
l D

iv
er

si
on

 V
ol

um
e 

(M
G

)

Condition 1 - Diversions Condition 2, 3 - Diversions Condition 4 - Diversions Condition 5 - Diversions Condition 6 - Diversions
Condition 1 Volume Condition 2, 3 Volume Condition 4 Volume Condition 5 Volume Condition 6 Volume



Section 3 
Capacity Exceedance and Diversion Frequency Analyses 

A  3-35 

  

Table 3-8 
FCWWTP Diversion Analysis Summary (28 mgd) 

Average Annual Statistics 
Modeling 
Condition 

Treatment 
Rate 
(mgd) 

Nearby Plant  
Storage (MG) Diversion 

Frequency Volume (MG) 

0 10.3 5.2 Condition 1 18 
1 1.4 1.4 
0 18.0 11.8 Condition 2, 3 18 
1 2.8 4.3 
0 11.9 5.9 Condition 4 18 
1 1.5 1.5 
0 11.9 6.0 Condition 5 18 
1 1.6 1.6 
0 11.5 5.7 Condition 6 18 
1 1.5 1.5 
0 16.9 10.0 Condition 1 16 
1 2.5 3.5 
0 20.1 13.5 Condition 2, 3 16 
1 3.2 5.2 
0 18.8 11.0 Condition 4 16 
1 2.7 3.7 
0 19.0 11.3 Condition 5 16 
1 2.7 3.8 
0 18.1 10.6 Condition 6 16 
1 2.5 3.6 

 

Note that for 28 mgd influent capacity, the 1 MG storage facility at the plant can also 
have a significant impact on Diversion frequency. However, use of this storage to 
avoid Diversions could result in an increased frequency of capacity exceedance 
conditions. 

3.3 KWWTP Site-Specific Storage Analysis 
As a further analysis of how storage affects upstream trunk sewer surcharge 
exceedances for KWWTP, site specific locations were evaluated for hydraulic impacts 
at the plant. Using the storage volume attained from the NetSTORM model with the 
site-specific hydraulics of the EXTRAN basin models, an EXTRAN analysis was 
performed on the approximately 12 MG storage volume required in NetSTORM to 
achieve an average of 0.5 predicted surcharge exceedance events per year based on 
Condition 2 – CAP/ER Phase I (Figure 3-4). The purpose of this analysis is to evaluate 
how potentially available sites chosen by KUB can be utilized to achieve desired peak 
flow reductions at the Kuwahee WWTP site. The analyzed locations provide 
opportunities to site needed storage volumes while reducing peak flow impacts 
within the Kuwahee service area.  





CAP/ER Phase I Flows to Kuwahee WWTP

60

70

40

50

(m
gd

)

Biggest impact on peak
Flows going to Kuwahee

Requiring the least
A t f t

20

30Fl
ow

 Amount of storage

0

10

0 5 10 15 20 25 30 35 40 45 50 55 60 65 70 75 80 85 90 95 100 105 110 115 120 125 130 135 140 145 150

Timestep (hours)

1st Creek 2nd Creek 3rd Creek
South Knoxville 2nd Creek Storage 4 MG 3rd Creek Storage 8 MG
Williams Creek 2nd Creek Storage 2.8 MG 3rd Creek Storage 3.1 MG3.2 4.2

5.5 MG 6.5 MG

Figure 3-21





 
 

 
                        Figure 3-22

                            River Interceptor
                             East of Kuwahee WWTP

Weir Location –
crest of weir is 9.8 ft 
above manhole
invert 803.77



 
               Figure 3-23

                    North line of River Interceptor
                    West of Kuwahee WWTP



 
               Figure 3-24 

                    South line of River Interceptor
                     West of Kuwahee WWTP









A  4-1 

 

Section 4 
WWTP Alternatives Analysis 
 
4.1 Background 
As discussed in Section 1, in order to comply with the requirements of the Consent 
Decree (CD), KUB conducted a Comprehensive Performance Evaluation (CPE) for the 
Kuwahee, Fourth Creek, and Loves Creek wastewater treatment plants. The CPE was 
conducted to identify flow and loading restrictions in the plants’ treatment process 
units.  

Two CD programs were developed in conjunction with the CPE. The first program is 
a Process Controls Program (PCP) consisting of standard procedures for wet weather 
flow operating conditions and documentation to optimize treatment in order to 
achieve NPDES Permits compliance. The PCP is discussed in a separate document.  

The second program is the Composite Correction Plan (CCP). The CCP is a systematic 
approach to implementing administrative, operational, and maintenance 
improvements, as well as identifying rehabilitation and/or upgrades needed to 
address treatment capacity problems identified in the CPE.  

The CPE identified hydraulic and biological capacity limitations at the Kuwahee and 
Fourth Creek wastewater treatment plants (WWTP) that occur during wet weather 
events. The CPE also confirmed that the Loves Creek WWTP has adequate capacity to 
meet current and planned flows including peak wet weather flows, and will therefore 
not be included in the CCP analysis. To address the high wet weather flows at 
Kuwahee and Fourth Creek WWTPs, currently a portion of the wet weather flow is 
diverted around secondary treatment and a portion of flow receives primary 
treatment only prior to chlorination. During this operating scenario, the primary and 
secondary treated flows are combined prior to disinfection and discharge. 
Occasionally, this solution results in both plants experiencing difficulty meeting 
maximum daily limits for biochemical oxygen demand (BOD) and total suspended 
solids (TSS) effluent concentrations. 

KUB worked to identify various alternatives that would consistently meet BOD and 
TSS limits set in the NPDES Permits. In general, two types of alternatives were 
identified. Alternatives involve either: 

1. Continuing to divert flow and blending of primary and secondary effluent 
with the provision of increased level of treatment in the Diversion flow and 
the reduction in frequency of Diversion events (i.e. Diversions as defined by 
NPDES Permits), or 

2. Expanding treatment facilities to provide all flow with secondary treatment. 

All treatment alternatives must be capable of producing a final effluent that meets 
NPDES Permits effluent limits. For a parallel process train to be considered secondary 
treatment, it must be capable of removing at least 85 percent of BOD and TSS on a 



Section 4 
WWTP Alternatives Analysis 

A  4-2 

monthly average basis (i.e. this criteria is applied to each stream prior to blending of 
effluents from parallel treatment trains). 

Nine alternatives were identified for each of the Kuwahee and Fourth Creek WWTPs. 
Each of these potential CCP improvement alternatives was first developed to a 
conceptual level. At the conceptual level, the alternatives were screened to rule out 
those that were considered by KUB not to be feasible due to operational, site, or 
treatment constraints. Also as part of the screening analysis, each alternative was 
evaluated in terms of costs and non-monetary factors to determine if the alternative 
should be considered further for analysis. Next, the screened alternatives were 
developed further to generate preliminary process flow diagrams, hydraulic profiles, 
plant layouts and preliminary cost estimates.  

4.2 Summary of Existing WWTP Operations 
4.2.1 KWWTP Process and Operation Criteria 
The Kuwahee WWTP was originally constructed in the 1950's to serve residential, 
commercial, and industrial customers. The plant underwent a major expansion and 
upgrade in the late 1970’s when the existing secondary and tertiary facilities, 
digesters, and dewatering system were constructed. The Kuwahee WWTP was 
designed to provide secondary treatment to an average daily flow of 40 mgd with a 
maximum daily flow of 70 mgd. Recent studies concluded that the average day flow 
capacity is at least 44 mgd at current loadings. The bar screens, raw sewage 
pumps/wet well, aerated grit chamber, and chlorination/dechlorination facilities are 
designed to handle a peak flow of 120 mgd. However, after the aerated grit chamber, 
flows greater than 70 mgd must be routed through the preaeration basin in order to 
fully utilize the wet weather treatment provisions originally designed, approved, and 
built into the plant.  

During peak wet weather flow events, diverted flows serve to avoid overloading the 
primary clarifiers and the remainder of the biological treatment processes and to 
avoid a Washout of the aeration biological system. The effluent from the preaeration 
basin flows into the secondary aeration basins. All or part of the effluent from the 
primary clarifiers is also routed to the secondary aeration basins where it combines 
with the flow from preaeration, for a maximum flow of 70 mgd, to be treated by the 
existing secondary treatment processes. The remainder of peak wet weather flow 
greater than 70 mgd is treated by primary clarifiers and is combined with the 
secondary clarifier effluent where the combined flow is disinfected with chlorine, 
dechlorinated with sodium bisulfite, and discharged into the Tennessee River. A flow 
schematic of the Kuwahee WWTP is shown in Figure 4-1. 

The wastewater treatment plant includes preliminary, primary, secondary, and 
disinfection treatment. Secondary treatment originally included a high purity oxygen 
activated sludge system (UNOX) with secondary aeration basins and clarifiers; 
however, the cryogenic oxygen generator and liquid oxygen facilities were no longer 
needed following the closure of a local paper mill with high BOD wastes and have 
been removed. An intermediate pump station pumps flows to secondary treatment  



M

M

M

M

M

M

M

Dissolved Air
Flotation

Anaerobic
Digesters

DAF Wet
Well

Figure 4-1
Existing Kuwahee WWTP Process Schematic

Diffuser Excess Flow

Neyland Drive Trunk Sewer

Filtrate

Dewatering

Digested Solids

Land
Application

To Dewatering

Hauled Waste

DAF SubnatantSupernatant

Disinfection
#2

Disinfection
#1

9 Basins

50 MGD

50 MGD

50 MGD

120 MGD

70 MGD

70 MGD

120 MGD

120 MGD

20 MGD

70 MGD

70 MGD

Gravity
Thickener

Tennessee River



Section 4 
WWTP Alternatives Analysis 

A  4-4 

accomplished by an activated sludge nitrification system and final clarification. 
Effluent from the secondary facilities is disinfected in chlorine contact tanks and then 
dechlorinated by use of sodium bisulfite prior to discharge into the Tennessee River. 

Solids processing is achieved through several different mechanisms. Sludge from 
primary treatment is thickened by a gravity sludge thickener, and sludges from 
secondary treatment are thickened by dissolved air flotation (DAF) units.  

The thickened sludge from both sludge thickening processes is then digested using 
anaerobic sludge digesters. The digested sludge is dewatered by a centrifuge 
dewatering system. The dewatered sludge is currently land applied by a private 
contractor. Methane produced by sludge digestion is used to run the sludge heat 
exchanger boilers. Excess methane is flared.  

4.2.2 KWWTP Wet Weather Treatment  
At flows up to 70 mgd, all but 2 mgd receive primary treatment prior to secondary 
treatment. The plant features a preaeration basin that receives approximately 2 mgd 
which is routed around primary treatment, but receives full secondary treatment. The 
preaeration basin is kept full with 1 to 2 mgd flow at all times to avoid damaging the 
diffusers by routing high flows into an empty basin. Flows in excess of 70 mgd must 
pass through the preaeration basin to avoid overloading the primary clarifiers.  

As influent flows increase above 70 mgd, flow to the preaeration basin increases to 
maintain a maximum flow of 70 mgd through primary clarification. Flows above 70 
mgd through the primary clarifiers cause flooding of the effluent launders. 

Primary and preaeration effluent cannot currently be routed around the original high 
purity oxygen process tanks. Primary effluent (up to 70 mgd) and preaeration effluent 
(up to 50 mgd) flows pass through the high purity oxygen aeration basins and enter 
the intermediate pump station for pumping to biological treatment. The original 
intermediate clarifiers provide up to approximately 6.5 MG of storage for flows that 
exceed the capacity of the intermediate pump station or reliable secondary treatment 
rate. Use of the intermediate clarifiers for storage results in operation of the 
intermediate pump station with a wet well level that is up to 5-feet higher than 
normal elevations. This higher wet well level results in a capacity of more than 70 
mgd with all five pumps in service.  

Although the original design provided for a Diversion to automatically occur 
whenever plant flows exceed 70 mgd, KUB has found that using the intermediate 
clarifiers for storage and performance monitoring results in minimizing Diversion 
volume and sometimes eliminates the need for Diversion, even at flows in excess of 70 
mgd. Once the Diversion criteria as specified in the PCP is met, a portion of the 
primary clarifier effluent is diverted in order to protect the biological treatment 
process as previously described. 

The biological system consists of six plug flow aeration basins with fine bubble 
ceramic diffusers that are designed to also be operated in the complete mix mode. 



Section 4 
WWTP Alternatives Analysis 

A  4-5 

Effluent is distributed to the six final clarifiers through a channel with a weir to 
control flow to each clarifier. Sludge in each clarifier is collected by a rotating 
hydraulic removal system which discharges through an adjustable telescopic valve. 
All of the sludge flows by gravity to the sludge pump station where it is returned to 
the aeration basin influent stream or is wasted. An in-line total suspended solids 
meter in the aeration basin effluent channel continuously measures mixed liquor 
suspended solids (MLSS). 

Process control of the biological system is influenced by the hydraulics of the clarifier 
feed channel which make it difficult to achieve uniform flow and solids loadings to 
each clarifier. As a result, the telescope valves must be set at different levels to 
maintain similar sludge blanket levels in each clarifier. This aspect of the system 
makes it difficult to adjust sludge removal rates as flows change, even though sludge 
blanket levels are checked frequently during high flow conditions and the telescopic 
valves are adjusted to maintain uniform low blanket levels. The difficulty in 
increasing the return sludge rate can result in a Washout under sustained high flow 
conditions. 

The in-line TSS meter recently installed at the aeration basin effluent channel is used 
to monitor for a Washout condition. As is common for plug flow aeration basins, use 
of effluent MLSS to monitor for Washout conditions does not accurately reflect the 
solids levels within the tank. This is because of the variability of MLSS concentration 
from the influent to the effluent end of the basin. This variability in influent and 
effluent MLSS concentration has been accounted for in the PCP protocol. 

The decision to divert flow at the head of treatment is dependent on measurements of 
the MLSS concentration in the aeration basin. The procedure for completing Diversion 
process preparation activities is included in the PCP, and is described as follows: 

 1. Establish pre-event MLSS concentration – this is the MLSS concentration that 
will be used to calculate the percentage of biomass lost from aeration. 

 2. The pre-Diversion approval threshold is the MLSS concentration at which 
supervisory approval is obtained for a possible Diversion. It is set at 10 percent 
of the pre-event MLSS value. (There is also a pre-Diversion approval threshold 
for storage tank level as described below). 

 3. The Diversion threshold is the MLSS concentration at which the Diversion 
gate is opened to avoid a Washout condition. It is set at 15 percent of the pre-
event MLSS value. 

The pre-event MLSS concentration is the average concentration determined by TSS 
meter readings for the 12 hours preceding the time the second influent pump comes 
on. The pre-Diversion approval and Diversion thresholds described above are used as 
guidelines to take the indicated actions. Due to the typically rapid changes in flows 
and process performance characteristic of wet weather operations and manual 
operation required to adjust gates, these actions may be taken when TSS 
measurements are within two percent of the action levels.  



Section 4 
WWTP Alternatives Analysis 

A  4-6 

In addition to monitoring MLSS for Washout conditions, the operator must 
concurrently monitor the storage basin level to ensure maximum use of available 
plant storage while not exceeding the capacity of the junction box. When flows to the 
intermediate pump station exceed the biological treatment capacity of 70 mgd, the 
storage basins begin to fill. Once the storage basins are full and plant flows are at or 
exceeding biological system capacity, the Diversion gate must be opened if the 
additional wet weather design capacity of the plant is to be utilized. The pre-
Diversion notification level (elevation) for the storage tanks is approximately 823 and 
the Diversion threshold is approximately 824. If the Diversion gate is open as a result 
of reaching the MLSS threshold, the operator must continue to monitor the storage 
basin level. If the level reaches approximately 823, it is necessary to adjust the influent 
gates. 

4.2.3 KWWTP Effluent Discharge Limits  
The KWWTP is currently permitted to treat an average daily flow of 44 mgd. The 
KWWTP is permitted to meet the maximum monthly average, maximum weekly 
average and daily maximum effluent requirements for an average annual flow of 40 
mgd as imposed under NPDES Permit No. TN0023582 (issued on September 30, 
1994). The plant was re-rated in 2001 at a flow of 44 mgd; however this rerating has 
not yet been reflected in a revised NPDES permit. The permit limits for conventional 
pollutants are shown in Table 4-1. 

 

Table 4-1 
NPDES Effluent Limits for the Kuwahee WWTP 

 Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5)1 

25 mg/L 
9,174 lb/d 

35 mg/L 
12,844 lb/d 40 mg/L 

Total Suspended Solids (TSS)1 30 mg/L 
11,009 lb/d 

40 mg/L 
14,678 lb/d 45 mg/L 

Ammonia, as Nitrogen (NH3-N) 

  - May 1 to October 31 5 mg/L 
1,835 lb/d 

7.5 mg/L 
2,752 lb/d 10 mg/L 

  - November 1 to April 30 15 mg/L 
5,504 lb/d 

20 mg/L 
7,339 lb/d 25 mg/L 

Fecal Coliforms 200 colonies / 
100 mL -- 1,000 colonies / 

100 mL 

Total Residual Chlorine -- -- 0.6 mg/L 
(instantaneous) 

Settleable Solids -- -- 1.0 mg/L 

Dissolved Oxygen -- -- 1.0 mg/L 
(instantaneous) 

  1 85% minimum monthly average removal and 40% minimum daily removal are also 
required. 

 



Section 4 
WWTP Alternatives Analysis 

A  4-7 

Additionally, the daily effluent pH shall not be less than 6.0 or greater than 9.0 
standard units. The existing permit also contains limits for numerous other chemical 
constituents. 

4.2.4 FCWWTP Processes and Operation Criteria 
The Fourth Creek WWTP is a secondary wastewater treatment plant that was 
originally constructed to serve residential and commercial customers. The Fourth 
Creek WWTP is designed to provide secondary treatment to an average daily flow of 
10.8 mgd. The maximum daily design flow is not known but is estimated to be 24 
mgd, based upon the size and slope of the influent piping, as noted in the CTI report 
of June, 2002 (Study of Improvements to Fourth Creek Wastewater Treatment Plant). 
The maximum daily average flow reported during the period evaluated was 
approximately 40 mgd (however this data is not correct since this exceeds influent 
pumping capacity and is likely due to flooding of the Parshall flume). 

The plant underwent a major expansion and upgrade in the mid-1980's when the 
screening, grit removal, primary clarifiers, secondary activated sludge system, and 
disinfection facilities were expanded. In 1995, new chlorination and dechlorination 
facilities were constructed. The effluent from the Fourth Creek WWTP is discharged 
into the Tennessee River. 

The wastewater treatment plant includes preliminary, primary, secondary, and 
disinfection treatment. Effluent from the secondary facilities is disinfected in chlorine 
contact tanks and then dechlorinated by use of sodium bisulfite prior to discharge 
into the Tennessee River. 

Sludge from primary treatment and the activated sludge process is thickened in a 
gravity sludge thickener. The thickened sludge is then pumped from the sludge 
thickening processes to a gravity sewer that flows to the Kuwahee WWTP. A flow 
schematic of the Fourth Creek WWTP is shown in Figure 4-2. 

4.2.5 FCWWTP Wet Weather Treatment  
For flows up to 11 mgd, all flow receives full primary treatment with a portion of the 
primary clarifiers out of service, secondary treatment disinfection and dechlorination. 
As flow increases above 11 mgd, the empty primary clarifiers (typically 3 or 4 of the 8 
clarifiers are in service) are put into service and flows up to approximately 27 mgd 
receive primary treatment; however the primary clarifier effluent launders flood at 
flows above 15 mgd. At this point, an on-line TSS meter in the aeration basin monitors 
effluent to detect loss of solids; loss of solids does not typically occur until flows 
through the biological process exceed 15 mgd. 

Deciding to divert flow is related to the loss of MLSS in the aeration basin. The 
procedure for completing Diversion process preparation activities is included in the 
PCP and is described as follows: 

 1. Establish pre-event MLSS concentration – this is the MLSS concentration that 
will be used to calculate the percentage of biomass lost from aeration. 



Figure 4-2
Existing Fourth Creek WWTP  Process Schematic

Via Sewer

Disinfection

Pump Station

18 MGD

18 MGD

Passive Diversion

27 MGD

27 MGD

9 MGD

Tennessee River



Section 4 
WWTP Alternatives Analysis 

A  4-9 

2. The pre-Diversion approval threshold is the MLSS concentration at which 
supervisory approval is obtained for a possible Diversion. It is set at 10% of 
the pre-event MLSS value. 

 3. The Diversion threshold is the MLSS concentration at which the Diversion 
gate is opened to avoid a Washout condition. It is set at 15% of the pre-event 
MLSS value. 

The pre-event MLSS concentration is the average concentration as determined by TSS 
meter readings for the 12 hours preceding the time when influent flow reaches 8 mgd. 
The pre-Diversion approval and Diversion thresholds described above are used as 
guidelines to take the indicated actions. Due to the typically rapid changes in flows 
and process performance characteristic of wet weather operations, and manual 
operation required to adjust gates, these actions may be taken when TSS 
measurements are within 2% of the action levels. 

It is up to the discretion of the operator to open the Diversion gate once the Diversion 
threshold is reached. If plant flows are decreasing or final clarifier performance is 
satisfactory (sludge blanket levels are controlled in all clarifiers and excessive solids 
are not being lost), the operator may decide not to open the Diversion gate.  

4.2.6 FCWWTP Effluent Discharge Limits 
The Fourth Creek WWTP was designed to treat an average daily flow of 10.8 mgd. 
The Fourth Creek WWTP is permitted to meet the maximum monthly average, 
maximum weekly average, and daily maximum effluent requirements for an average 
annual flow of 10.8 mgd as imposed under NPDES Permit No. TN0023574. Table 4-2 
shows the permit limits for conventional pollutants. 

 

Table 4-2 
NPDES Effluent Limits for the Fourth Creek WWTP 

 Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Biochemical Oxygen Demand (BOD5)1 30 mg/L 
2,702 lb/d 

40 mg/L 
3,603 lb/d 45 mg/L 

Total Suspended Solids (TSS)1 30 mg/L 
2,702 lb/d 

40 mg/L 
3,603 lb/d 45 mg/L 

Fecal Coliforms 200 colonies / 
100 mL -- 1,000 colonies / 

100 mL 

Total Residual Chlorine -- -- 1.0 mg/L 
(instantaneous) 

Settleable Solids -- -- 1.0 mg/L 

Dissolved Oxygen -- -- 
1.0 mg/L 
Minimum 

(instantaneous) 
 1 85% minimum monthly average removal and 40% minimum daily removal are also required. 
 



Section 4 
WWTP Alternatives Analysis 

A  4-10 

Additionally, the daily effluent pH shall not be less than 6.0 or greater than 9.0 
standard units. The existing permit also contains limits for numerous other chemical 
constituents.  

4.3 Wet Weather Treatment Options Process Descriptions 
In compliance with the CD requirements for the CCP analysis, nine treatment options 
were identified to address the hydraulic and process limitations identified for 
KWWTP and FCWWTP as part of the CPE. The treatment options would provide 
hydraulic and process treatment capacity required during current and future wet 
weather events. Options that were identified considered combinations of the 
following conditions: 

� additional system storage would be provided (on-site or off-site storage) to 
minimize peak treatment rates (as described in Section 3), 

� no additional system storage would be provided,  

� processes to provide treatment meeting secondary treatment standards (non-
Diversion conditions), and 

� processes to improve the level of treatment on the Diversion flow stream but not 
meeting secondary treatment standards (Diversion conditions). 

For purposes of the CCP, it is assumed that compliance with NPDES effluent limits 
for Diversion and non-Diversion options will be based upon sampling of the 
combined effluent stream. However, non-Diversion options will be capable of 
meeting the 85 percent minimum monthly removal criteria for BOD and TSS. 

To improve WWTP reliability during dry and wet weather conditions, all options for 
both WWTPs include the addition of an emergency generator(s). The emergency 
generators will be sized to meet the requirements of all liquid treatment processes. 

Tables 4-3 and 4-4 summarize the options that were considered at the Kuwahee and 
Fourth Creek WWTPs, respectively. A discussion of each treatment process and 
preliminary screening of the options follows. 



Section 4 
WWTP Alternatives Analysis 

A  4-11 

 

Table 4-3 
Kuwahee WWTP Summary of CCP Improvement Options 

Options Treatment 
Process 

Total 
Influent 

Flow 
(mgd) 

System 
Storage 

Required 
(MG) 

Existing 
Primary 
Capacity 

(mgd) 

Existing 
Biological 
Capacity 

(mgd) 

 
Additional 
Treatment 

Process 
Capacity 

(mgd) 

Additional 
Headworks 

Capacity 
(mgd) 

Additional 
Conventional 

Biological 
Treatment 
Capacity 

(mgd) 

Remarks 

1 CEPT 120 12 70 70 -- -- -- Diversion 
2 HRC 120 12 70 70 50 -- -- Diversion 

3 BEHRC 120 12 70 70 50 -- -- Non- 
Diversion 

4 Deep Bed 
Filters 120 12 70 70 50 -- -- Non- 

Diversion 

5 Full 
Biological 120 12 70 70 -- -- 50 Non- 

Diversion 
6 HRC 160 -- 70 70 90 40 -- Diversion 

7 BEHRC 160 -- 70 70 90 40 -- Non- 
Diversion 

8 Deep Bed 
Filters 160 -- 70 70 90 40 -- Non- 

Diversion 

9 Full 
Biological 160 -- 70 70 -- 40 90 Non- 

Diversion 
CEPT – Chemically Enhanced Primary Treatment; HRC – Ballasted Flocculation / High Rate 
Clarification; BEHRC – Biologically Enhanced Ballasted Flocculation / High Rate Clarification 
 

Table 4-4 
Fourth Creek WWTP Summary of CCP Improvement Options 

Option Treatment 
Process 

Total 
Influent 

Flow 
(mgd) 

System 
Storage 

Required 
(MG) 

Existing 
Primary 
Capacity 

(mgd) 

Existing 
Biological 
Capacity 

(mgd) 

 
Additional 
Treatment 

Process 
Capacity 

(mgd) 

Additional 
Headworks 

Capacity 
(mgd) 

Additional 
Conventional 

Biological 
Treatment 
Capacity 

(mgd) 

Remarks 

1 CEPT 27 1 27 18 -- -- -- Diversion 
2 HRC 27 1 27 18 9 -- -- Diversion 

3 BEHRC 27 1 27 18 9 -- -- Non- 
Diversion 

4 Deep Bed 
Filters 27 1 27 18 9 -- -- Non- 

Diversion 

5 Full 
Biological 27 1 27 18 -- -- 9 Non- 

Diversion 
6 HRC 34 -- 27 18 16 7 -- Diversion 

7 BEHRC 34 -- 27 18 16 7 -- Non- 
Diversion 

8 Deep Bed 
Filters 34 -- 27 18 16 7 -- Non- 

Diversion 

9 Full 
Biological 34 -- 27 18 -- 7 16 Non- 

Diversion 
CEPT – Chemically Enhanced Primary Treatment; HRC – Ballasted Flocculation / High Rate 
Clarification; BEHRC – Biologically Enhanced Ballasted Flocculation / High Rate Clarification 



Section 4 
WWTP Alternatives Analysis 

A  4-12 

4.3.1 Chemically Enhanced Primary Treatment (CEPT) 
Under current wet weather operating guidelines, as defined in the PCP for each 
WWTP, portions of the wastewater flow are diverted around the secondary treatment 
process to avoid a Washout condition. The diverted portion of flow receives treatment 
through the screening and grit removal processes, the primary clarifiers, and the 
disinfection contact basins. While this Diversion is necessary under peak flow 
conditions, recent sampling data indicates that some of the wet weather effluent total 
suspended solids (TSS) violations were related to higher concentration of TSS in the 
diverted flow and not from the higher flows passing through biological treatment.  

Chemically enhanced primary treatment (CEPT) is one proposed option for 
improving the TSS removal efficiency and decreasing the concentration of TSS in the 
primary clarifier effluent. Chemically enhanced primary clarification involves adding 
a chemical coagulant to the influent of the primary clarifiers during wet weather 
events. The coagulant promotes the conglomeration of particles in the wastewater 
into larger particles. The larger particles are more readily separated from the 
wastewater in the primary clarifiers. Table 4-5 summarizes typical primary 
clarification performance levels for plants that use standard primary clarification and 
those that utilize CEPT. 

 

Table 4-5 
Chemically Enhanced Primary Treatment Performance1 

Parameter No Coagulant 
Added CEPT 

Total Solids Removal  40% - 70% 60% - 90% 
BOD5 Removal 25% - 40% 40% - 70% 

1 Performance values from Design of Municipal Wastewater Treatment Plants, WEF MOP-8 
 
The benefits of CEPT are that it allows for higher overflow rates in the primary 
clarifiers, provides greater TSS and BOD removal, and provides more consistent 
performance during wet weather conditions. Disadvantages are that enhanced 
primary treatment will result in an increase in the mass of primary solids generated, 
and there will be an increase in operations and maintenance (O&M) costs from the 
chemical addition and increased solids handling. 

Chemically enhanced primary treatment is effective at removal of TSS and particulate 
biochemical oxygen demand (BOD). However, it is not considered equal to full 
secondary treatment because it does not remove soluble BOD. Consequently, 
chemically enhanced primary treatment would still be considered a ‘Diversion’ 
option. CEPT was considered as a stand alone improvement alternative as well as 
combined with the other improvement alternatives. 

Examples of chemical coagulants that can be used include ferric chloride, alum, or 
coagulant polymer. KUB is currently in the process of collecting full-scale pilot testing 



Section 4 
WWTP Alternatives Analysis 

A  4-13 

data for the use of a polymer coagulant during wet weather primary treatment 
operations. 

4.3.2 High Rate Clarification 
High rate clarification (HRC) has applications in drinking water, stormwater, and wet 
weather wastewater treatment. HRC employs physical/chemical treatment and 
utilizes special flocculation and sedimentation systems to achieve rapid settling. 
Figure 4-3 presents a system schematic for the HRC system. 

For wet weather treatment, high rate clarification includes preliminary treatment of 
the wastewater by fine screening and the addition of a chemical coagulant. Ballast is 
then added to the wastewater to promote the formation of particulate flocs with a 
dense center. This process is also commonly referred to as ballasted flocculation. 
Typically the ballast is microsand, but other materials such as powdered activated 
carbon or chemical sludge may be used.  

 
 

 

 

 

 

 

 

 

 
The coagulated solids are removed in a clarification basin, typically with the use of 
tube or plate settlers. Tube settlers use multiple tubular channels sloped at an angle of 
60 ° and adjacent to each other, which combine to form an increased effective settling 
area. This provides for a particle settling depth that is significantly less than the 
settling depth of a conventional clarifier, reducing settling times. In HRC applications, 
microsand adds weight to the floc, thus increasing its settling velocity and allowing 
for tube or plate settlers to operate at high overflow rates.  

The treated wastewater effluent may then proceed to the next downstream process or 
be blended with other treatment process effluents depending on the application. 
Solids handling for ballasted flocculation vary by manufacturer; however, most 
manufacturers either recycle a portion of the chemical sludge or separate the 
microsand from the waste solids using a hydrocyclone. The microsand or recycle 
chemical sludge is reintroduced in the coagulation contact chamber and recycled 

Figure 4-3 
General Process Schematic of HRC System 



Section 4 
WWTP Alternatives Analysis 

A  4-14 

through the process. The waste solids are collected and combined with the other 
WWTP waste solids for processing and ultimate disposal. 

High rate clarification can provide an increased level of TSS and particulate BOD 
removal in a smaller footprint when compared to chemically enhanced primary 
clarification. HRC offers advantages including compact units, rapid start-up time 
(usually less than 30 minutes) to achieve peak efficiency, and a highly clarified 
effluent produced for treating wet weather flows at less cost than conventional 
biological treatment systems.  

High rate clarification systems are currently used at several wastewater treatment 
plants throughout the U.S. as a treatment technology for excess wet weather flows.  
Treated effluent from these facilities is often blended with secondary or tertiary 
treated wastewater prior to discharge, and the combined effluents typically meet the 
plant’s permitted discharge limits. The HRC systems have proven very effective in 
removing total suspended solids (TSS) and moderately effective in biochemical 
oxygen demand (BOD) reduction.  Typically, HRC systems are capable of achieving 
in excess of 90% TSS removal and 60 to 65% BOD removal.  The BOD removed is all in 
particulate form.  Therefore the HRC option is also not considered secondary 
treatment because it does not remove soluble BOD. Consequently, high rate 
clarification is considered as a 'Diversion' option. 

An example of the high rate clarification process is Actiflo® by Kruger, Inc. 

4.3.3 Biologically Enhanced High Rate Clarification  
While traditional high rate clarification is not secondary treatment, the addition of a 
biological solids contactor will introduce return activated sludge (RAS) to the 
treatment train and can enhance the performance of the high rate clarifier through the 
removal of soluble BOD. 

Biologically enhanced high rate clarification (BEHRC) is a relatively new wet weather 
secondary treatment option. BEHRC has been demonstrated during pilot testing at 
another treatment facility to be capable of achieving secondary treatment limits. 
[...]
off-site CCP storage referenced above, the anticipated future peak wet weather flow is 
120 mgd. The existing headworks at the Kuwahee WWTP, including screening, 
influent pumping, and grit removal, are designed to treat and pump the peak influent 
flow of 120 mgd. 

At a flow of 120 mgd, approximately 70 mgd of flow (65 mgd wastewater flow and up 
to 5 mgd HRC solids) is treated using the existing primary clarifiers, aeration basins 
and final clarifiers. Flow through the primary clarifiers would be dosed with a 
chemical coagulant for chemically enhanced primary clarification. 

Up to 55 mgd in excess peak wet weather flow is treated in a parallel high rate 
clarification treatment train. After fine screening and the addition of the chemical 
coagulant and ballast, the solids are collected in the high rate clarifier. The solids 
collected in the high rate clarification process (approximately 5 mgd at peak capacity) 
are returned to the influent of the primary clarifiers. The treated wastewater from the 
high rate clarification process (approximately 50 mgd) is combined with the effluent 
from the final clarifiers for disinfection, dechlorination, and discharge into the 
Tennessee River. 

In addition, Option 2 includes modification of the intermediate clarifiers not used to 
house the HRC process for use as dedicated, on-site flow equalization tanks. 
Modification of the tanks would include removal of unnecessary equipment and mid-
basin structures and the addition of a return/drain pump station and improved 
cleaning capabilities. 

The required facilities to implement Option 2 include off-site system storage, fine 
screens and high rate clarification equipment to be located in the intermediate  



M

M

M

M

M

M

5 MGD Waste Sludge
Pump Station

M

New Options

Dissolved Air
Flotation

Anaerobic
Digesters

DAF Wet
Well

Figure 4-10
Kuwahee WWTP Option 2: HRC With Storage Process Schematic

Diffuser Excess Flow

Tennessee River

Neyland Drive Trunk Sewer

Filtrate

Dewatering

Digested Solids

Land
Application

To 
Dewatering

Hauled Waste

DAF SubnatantSupernatant

Disinfection
#2

Disinfection
#1

9 Basins

6.5 MG
Storage

70 MGD

65 MGD

55 MGD

5 MGD

55 MGD

120 MGD 120 MGD

70 MGD

HRC Sludge

16”

B
F/

H
R

C

5.5 MG
Storage

No Longer
in Use

50 MGD
54”

BF/HRC
Effluent PS

55 MGD
54”

P

70 MGD
66”

Gravity
Thickener(s)

(2)

Chemicals



Section 4 
WWTP Alternatives Analysis 

A  4-28 

clarifiers, chemical coagulant feed equipment, high rate clarifier solids pumping, 
upgrade of the gravity thickener and addition of a second gravity thickener, and 
conversion of the remaining intermediate clarifiers to on-site flow equalization tanks. 

CEPT 
Chemically enhanced primary treatment will be included in Option 2 as is detailed for 
Option 1 in Section 4.4.2. 

Primary Redirect Line 
Existing wet weather flows that exceed approximately 65 mgd (i.e., 70 mgd less the 
HRC solids flow) are routed from pre-aeration to the existing clarifiers. The proposed 
primary redirect would intercept up to 55 mgd in the existing 54-inch diameter 
pipeline between the existing pre-aeration basin and the proposed UNOX bypass. The 
intercepted flows would be conveyed through a 54-inch diameter pipe to the influent 
of the proposed high rate clarifiers located in the original secondary clarifiers. 

Under this option, a junction structure would be constructed on the existing 54-inch 
diameter pipeline, and a new 54-inch diameter line would connect the junction 
structure to the original secondary clarifiers through a 54-inch diameter steel carrier 
pipe within a 66-inch diameter casing crossing Neyland Drive. The new junction 
structure would have automated gates on both outlets of the structure, allowing flow 
to be delivered to the UNOX bypass during normal operation and to the high rate 
clarifiers during wet weather events.  

Gravity Thickener 
The thickening improvement for Option 2 will be identical to the one proposed for 
Option 1.  

UNOX Bypass 
The proposed UNOX bypass for Option 2 will be identical to the one proposed for 
Option 1.  

HRC 
The HRC system in Option 2 has a peak capacity of 55 mgd and consists of fine 
screening, HRC influent pumping, influent channel, HRC unit, sludge and microsand 
pumping, chemical addition, and effluent channel. The HRC influent pump station 
takes suction after fine screening and discharges to the influent channel which 
conveys the flow via gravity to the HRC unit. The HRC unit discharges to an effluent 
channel that conveys flow to the HRC effluent pipeline. The process will be installed 
within one of the existing intermediate clarifiers.  

HRC Fine Screening 
Fine screening is needed to prevent plugging of downstream solids separation and 
handling equipment. Wastewater flows up to 55 mgd enter the HRC screening 
channel through the 54-inch primary redirect pipe and an influent channel. The HRC 
screening area, with an 800-ft footprint, will house a fine screen, a screening conveyor, 



Section 4 
WWTP Alternatives Analysis 

A  4-29 

and a screenings compactor. The mechanically cleaned fine screen will have ¼-inch or 
smaller openings. Screenings are conveyed and dewatered through a screw conveyor 
and a screenings compactor and are then deposited into a covered roll off dumpster. 
A covered roll off dumpster is located on the north side of the existing original 
secondary clarifiers.  

The influent channel for screens is divided into two channels within the HRC 
screening building. One channel will be designed for a mechanically cleaned bar 
screen and the other as an emergency bypass. Each channel will be 7-feet wide and 12-
feet deep.  

HRC Influent Pumping  
The new HRC influent pump station takes suction from the fine screening effluent 
channel and discharges to the HRC influent channel. The new pump station will 
include 5 (4 duty, 1 standby) submersible, low lift propeller pumps with variable-
speed drives to meet projected system demand. Each pump will have a capacity of 
9,550 gpm.  

The HRC influent pumping wet well is sized for a minimum 15 min cycle time (4 
starts per hour) at a peak flow of 55 mgd. The footprint of the proposed wet well will 
be 21-feet by 25-feet, and the wet well will be 22-feet deep. The bottom of the wet well 
will be at elevation 807.0 allowing operating range of 17.5-feet with a high water level 
at elevation 824.5-feet.  

After fine screening and HRC influent pumping, 55 mgd flow is treated in one of two 
parallel HRC trains. Each HRC treatment train consists of four subsystems: HRC 
influent channel and static mixer, HRC basins, chemical feed system, and sludge and 
microsand pumping. Figure 4-14 presents a plan view of the HRC system.  

HRC Influent Channel and Static Mixer 
The influent channel (65-feet long, 8-feet wide and 16-feet deep) distributes flow to 
the parallel high rate clarifier basins through 5-foot x 5-foot slide gates. There will be 
three baffled static mixers providing mixing of coagulant with wastewater in the 
influent channel. The baffled static mixers will be approximately 6-feet long by 1-foot 
wide by 12-feet deep and have 3-foot spacing between each baffle wall. Coagulant 
(alum) will be dosed inline approximately 2-feet before the baffled static mixers and 
approximately 40-feet before the coagulation mixers in the HRC basins. 

HRC Basins 
Two parallel HRC trains are located immediately downstream of the HRC pumping 
station and HRC influent channel, and each HRC train has a footprint approximately 
56-feet long by 23-feet wide. Each HRC train includes multiple coagulation/ 
flocculation tanks and a clarification tank. The HRC described below is the Actiflo® 
Process by Kruger, Inc. This process is recommended over other HRC processes based 
on the ability to upgrade to a biological process as described later in this text and the 
use of a micro-sand floc. 



Section 4 
WWTP Alternatives Analysis 

A  4-30 

The first tank in each HRC train is called the coagulation tank. The coagulation tank 
receives coagulated wastewater from the HRC influent channel and provides more 
contact time for the coagulation process. Flow from the coagulation tank will then be 
directed to a mixing tank where microsand and polymer are injected to maximize the 
efficiency of flocculation and enhance settling of suspended solids. The polymer acts 
as a bonding agent for adhering the destabilized solids to the microsand. In the third 
tank, the maturation tank, the particles agglomerate and grow into high-density flocs 
known as microsand ballasted flocs, which settle quickly to the bottom of the settling 
tank. A top-mounted mixer will be provided in each coagulation/flocculation tank. 
The mixer in the maturation tank will be controlled by VFD operation to provide the 
range of mixing intensity. 

The coagulation tank will have a total volume of 2,760 cubic feet and will be about 
12.3-feet long and 11.2-feet wide with a side water depth of 20-feet. The mixing tank 
has the same dimension as the coagulation tank. The maturation tank will have a 
footprint of approximately 17.8-feet by 23.3-feet and a side water depth of 20-feet, 
resulting in a total volume of 8,300 cubic feet.  

Flow from the maturation tank will exit over a weir and be directed to a clarification 
tank. In the clarification tank, solids are allowed to settle to the bottom. The 
clarification tank will have a total volume of 10,860 cubic feet and will be about 23.3-
feet long and 23.3-feet wide with a side water depth of 20-feet. The clarification tank 
uses polystyrene lamella tube settlers. The total settling area of the tube settlers is 324-
ft2 with a rise rate at the design capacity is 60 gpm/ft2. Clarified wastewater will be 
collected into six 13.9-feet long and 1.75-feet wide fiberglass reinforced plastic (FRP) 
effluent troughs and transported to the HRC effluent channel (65-feet long, 8-feet 
wide and 16-feet deep).  

Scrapers located along the bottom of clarification tank direct the settled solids to the 
sludge sump located near the center of the conical bottom tank.  

HRC Sludge and Microsand Pumping  
The solids collected at the bottom of the clarification tank flow to the sludge 
recirculation pump station, which is located south of the HRC trains. The sludge 
recirculation pump station (25-feet long by 10-feet wide) includes two duty pumps, 
plus one standby for each HRC train. Settled solids are pumped to the hydrocyclones 
where the more dense microsand is separated from the less dense sludge by 
centrifugal force. Each HRC train will have 2 hydrocyclones and the hydrocyclones 
will be located above the mixing tank so the recovered microsand is recycled by 
gravity into the mixing tank.  

The remaining solids discharge from the hydrocyclone to the sludge pump station to 
be pumped to the influent of the primary clarifiers. The sludge pump station includes 
3 (2 duty, 1 standby) submersible, centrifugal pumps. The sludge pump station will 
be located directly to the west of the sludge recirculation pump station. The wet well 
for the sludge pump station will have a footprint of approximately 16-feet x 16-feet 
and a depth of 16-feet. The bottom of the wet well will be at elevation 810.0.  



Section 4 
WWTP Alternatives Analysis 

A  4-31 

HRC Chemical Feed System 
The HRC process relies on chemical coagulation and flocculation aids with proper 
mixing to create particles that flocculate with the ballast prior to settling. The most 
common chemical coagulants used are ferric chloride and alum; however, other 
coagulants such as polyaluminum chloride and ferric sulfate can also be used. Kruger, 
Inc. recommends using anionic polymer added with the microsand as a flocculation 
aid. The system layout proposed in this report is based on alum as a coagulant and 
anionic dry polymer as a flocculation aid. 

The alum storage and feed system includes one new 8,500 gal high density cross-
linked polyethylene (HDXLPE) tank and three (two duty and one standby) 
diaphragm metering pumps rated for 300 gal/hr. The 8,500 gal HDXLPE tank will be 
10-foot diameter x 16.75-foot height. The design criteria established for alum includes 
providing a minimum 3 days bulk storage for an average alum dose of 70 mg/L and 
average daily flow of 19 mgd through the high rate clarifiers (assumes 84 mgd 
average daily flow influent at Kuwahee WWTP with 65 mgd through primary 
treatment). The expected alum concentration is 4.0 lbs/gal. The design criteria 
established for the metering pumps is a maximum alum dose of 125 mg/L at a flow of 
55 mgd. 

For the alum solution, diaphragm metering pumps (2 duty and 1 standby) and carrier 
water system are required. The solution will flow through a 2-inch PVC pipe from the 
metering pumps to the HRC mixing tanks. The pipeline will be aligned from the 
chemical building across the intermediate pump station to the HRC mixing tanks as 
shown in Figure 4-14.  

The recommended polymer preparation system includes a dry polymer hopper, a 
volumetric screw feeder to meter dry polymer into a wetting chamber, a wetting 
chamber, and two mix/age/feed tanks. In general, the polymer preparation system 
will automatically batch polymer and dilution water into one of the mix/age/feed 
tanks. At the same time the drain from the second tank is connected to the suction of a 
chemical metering pump for dosing polymer. Once the polymer in the feed tank 
reaches a low level, a valve will automatically switch so that the batch of polymer that 
has been aging becomes the feed tank. The cycle is repeated continuously. Typically 
30 minutes is recommended for polymer aging, so the tanks are typically sized to 
create a 1 percent polymer solution with the 45 – 60 minute detention time. These 
polymer preparation systems are packaged together by manufacturers and are 
available in a variety of sizes. 

The polymer metering system should be sized to dose an average of 1 mg/L polymer 
and a maximum of 2 mg/L polymer. Assuming the maximum flows through the HRC 
is 55 mgd, the polymer feed system should be capable of adding 38 lb/hr. 

Dry polymer is recommended for long term storage between wet weather events. It is 
recommended that polymer be stored in bags or buckets in a cool, dry place. Storage 
of 2,750 lbs polymer is recommended in anticipation of wet weather. 



Section 4 
WWTP Alternatives Analysis 

A  4-32 

For the polymer solution, diaphragm metering pumps (2 duty and 2 standby) and 
carrier water system are required. The solution will flow through a 1.5-inch PVC pipe 
from the metering pumps to the HRC mixing tanks. The pipeline will be aligned from 
the chemical building across the intermediate pump station to the HRC mixing tanks 
as shown in Figure 4-14.  

A 30-foot x 30-foot new chemical building will be constructed to house the dry 
polymer preparation system, dry polymer storage, alum and polymer metering 
pumps, and the HDXLPE alum storage tank. The new chemical building will be 
located west of the intermediate pump station between the cryogenic building and the 
sludge pumping station as shown in Figure 4-14.  

The dilution water assembly and post dilution system for dry polymer require a 
connection to either plant water or potable water, which is located approximately 30-
feet from the proposed dry polymer system.  

The dry polymer and alum coagulant systems will have fairly low maintenance 
requirements. The pumps and tank mixers would have motors that are smaller than 5 
hp. All equipment will be installed for easy removal for maintenance. 

HRC Effluent 
The proposed 54-inch diameter PCCP HRC effluent pipeline conveys the effluent flow 
from the HRCs to Chlorine Contact Basin #2 immediately north of the wall separating 
the basin from the dechlorination basin. 

Chlorine Supply Pipeline 
The currently proposed HRC chlorine supply pipeline is a 6-inch diameter PVC 
pipeline that begins in the existing chlorine room located immediately south of the 
[...]
� A new dechlorination effluent pipe, and 

� Modifications to the existing effluent outfall. 

A process schematic for Option 6 is shown in Figure 4-26. Figures 4-27 and 4-28 show 
process flow diagrams. The proposed layout for Option 6 is shown in Figures 4-29 
and 4-30, and the preliminary hydraulic profile for this option is shown in Figures 4-
31 through 4-34.  



Tennessee River

M

M

M

M

M

M

M

New Options

Chemicals

Dissolved Air
Flotation

Anaerobic
Digesters

DAF Wet
Well

Figure 4-26
Kuwahee WWTP Option 6: HRC Without Process Schematic

Diffuser Excess Flow

Neyland Drive Trunk Sewer

Filtrate

Dewatering

Wet
Weather
Pumping

Digested Solids

Land
Application

To 
Dewatering

Hauled Waste

DAF SubnatantSupernatant

Disinfection
#2

Disinfection
#1

9 Basins

70 MGD

70 MGD

70 MGD

61 MGD

60 MGD

9 MGD

10 MGD

59 MGD

120 MGD 120 
MGD

40 
MGD

160 MGD

24’
HRC Sludge

B
F/

H
R

C

No Longer 
in Use

90 MGD
72”

59 MGD
54”

40 MGD
48”

Intermediate
Pump Station

9 MGD Waste Sludge
Pump Station

Chlorine
Contact

Wet Well

72”
99 MGD

70 MGD
66”

P

Gravity
Thickener(s)

(2)

Tennessee River



Section 4 
WWTP Alternatives Analysis 

A  4-41 

The process flow for flows up to 120 mgd is similar to the process flow described in 
Option 2 with 70 mgd (61 mgd wastewater flow and 9 mgd HRC solids) receiving 
treatment through the primary clarifiers, aeration basins, and final clarifiers. Flows 
greater than 61 mgd and less than 120 mgd will be routed through the pre-aeration 
basin to HRC. For influent flows from 120 mgd to 160 mgd, the additional 40 mgd is 
routed through a new wet weather preliminary treatment facility and pump station. 
Excess peak flows from the pre-aeration basin and wet weather pump station 
combine prior to being routed to the HRC process. The combined flow of 99 mgd 
receives fine screening and is treated in the high rate clarification system. Waste 
sludge from the HRC (9 mgd) is returned to the primary clarifier influent for removal 
and solids handling in the existing solids treatment train (with new additional gravity 
thickener). Flow through the primary clarifier would be dosed with a chemical 
coagulant for chemically enhanced primary clarification. 

A new chlorination system, chlorine contact basin, and dechlorination system is 
required for 90 mgd of HRC treated effluent. Finally, the HRC 90 mgd treatment train 
is combined with 70 mgd effluent from the existing secondary treatment and final 
clarifier treatment train and is discharged through the existing diffuser and a new 
overflow outfall into the Tennessee River. 

Each process required for Option 6 implementation is discussed in more detail below. 

CEPT 
Chemically enhanced primary treatment will be included in Option 6 as detailed for 
Option 1. 

Wet Weather Pump Station Diversion Structure 
Wet weather flow exceeding 120 mgd will be screened at the existing headworks and 
will be diverted from the existing wet well to a new wet weather pump station 
located near the headworks building. 

The existing headworks wet well has a normal operating level of 806-feet. During wet 
weather flows, two lag pumps will operate in conjunction with the lead pump 
allowing for 120 mgd to pass through the headworks. Flows exceeding 120 mgd will 
flow over a weir at the existing pump station wet well and into the wet weather pump 
station.  

A 19-foot long Diversion weir will be installed at the new wet weather pump station 
and set at an elevation of 808-feet; this will allow 1-foot for each of the headworks lag 
pumps to operate before a Diversion. Flow will be conveyed to the Diversion weir by 
a 30-inch ductile iron line. This line would be located in the parking lot to the east of 
the existing headworks structure. Once flow passes over the weir it will be pumped 
by the wet weather pump station. 



Section 4 
WWTP Alternatives Analysis 

A  4-42 

Wet Weather Pump Station  
The wet weather pump station will be located to the north-east of the existing 
headworks. The existing, abandoned administration building is located on the 
proposed site and would need to be demolished before construction.  

The wet well will have a footprint of approximately 30-feet by 30-feet and a depth of 
35-feet. The high water level is at 807.5, which is 6 in. below the Diversion weir 
elevation. 

Five submersible, centrifugal pumps will be installed in the wet weather pump 
station. Four pumps will be in service and one will be a standby. Each pump will have 
a capacity of 6,940 gpm, and the pump station will have a firm capacity of 40 mgd. 
The pumps will be VFD controlled to match influent flow rates.  

Wet Weather Pump Station Forcemain 
A 48-inch PCCP forcemain will convey flow from the wet weather pump station to a 
junction box with the primary redirect line. From there, flows will be conveyed to the 
high rate clarifiers similar to Option 2.  

O&M Considerations 
The 30-inch ductile iron line connecting the existing headworks wet well and the 
Diversion structure will be sloped towards the existing headworks wet well at 2%. 
This will help to drain the pipe back into the headworks wet well when wet weather 
flows recede. The 30-inch line will also have sluice gates which will allow staff to 
isolate the Diversion structure and wet weather pump station when they are not in 
use. 

The Diversion structure will have two access hatches for wash down and for access to 
maintain the weirs. The wet weather pump station will have access hatches and guide 
rails installed above each pump. Hatches will also be installed above the check and 
plug valves in the valve vault. A sump will be installed in the wet weather pump 
station to empty the sump when not in use. 

Primary Redirect Line 
The proposed primary redirect line for Option 6 is similar to that described in Options 
2 and 3, except that it conveys additional flows from the new wet weather pump 
station. Existing wet weather flows that exceed 61 mgd are routed from pre-aeration 
to the existing original secondary clarifiers. The proposed primary redirect would 
intercept up to 59 mgd in the existing 54-inch diameter pipeline between the existing 
pre-aeration basin and the proposed UNOX bypass and combine this flow with up to 
40 mgd of additional flow that is conveyed to a common junction structure by the wet 
weather pump station forcemain. Once combined, the 99 mgd total intercepted flows 
would be conveyed through a 72-inch pipe to become the influent for the proposed 
high rate clarifiers located in the original secondary clarifiers. 

Under this option, a junction structure would be constructed on the existing 54-inch 
pipeline, and a new 60-inch line would connect the junction structure to another 



Section 4 
WWTP Alternatives Analysis 

A  4-43 

junction structure that receives flow from the wet weather pump station. The 
combined flows are then conveyed to the original secondary clarifiers through a 72-
inch steel carrier pipe within an 84-inch casing crossing Neyland Drive. The new 
junction structure would have automated gates on both outlets of the structure, 
allowing flow to be delivered to the intermediate pump station during normal 
operation and to the HRCs during wet weather events. An additional gate would be 
included to isolate flows from the wet weather pump station when the station is not 
in use. 

Gravity Thickener 
The thickening improvement for Option 6 will be identical to the one proposed for 
Option 1.  

UNOX Bypass 
The proposed UNOX bypass is as described for Option 1. 

High Rate Clarification 
The HRC system in Option 6 will be similar as the system described for Option 2 and 
will have a peak design capacity of 99 mgd. 

Fine Screening 
The HRC fine screening for Option 6 will be similar to the one proposed for Option 2 
except that the influent channel for screens will be divided into three channels with 
two channels for fine screens and the third channel for an emergency bypass to treat a 
wastewater flow up to 99 mgd. The HRC screening area will have a 1,120 sf footprint. 
An interconnection channel will be located after the bar screens, and slide gates will 
be installed in the interconnection channel to allow operational flexibility between the 
screen channels.  

HRC Influent Pumping  
The new HRC influent pump station for Option 6 will be similar to the one proposed 
for Option 2. The footprint of the proposed wet well will be 34-feet by 30-feet, and the 
wet well will be 22-feet deep. Five (4 duty and 1 standby) submersible, low lift 
propeller pumps will be installed in the wet well. Each pump will have a capacity of 
17,200 gpm giving a rated capacity of 99 mgd for the pump station.  

HRC  
After fine screening and HRC influent pumping, up to 99 mgd of flow will be treated 
in four parallel HRC trains. The HRC system consists of four subsystems: HRC 
influent channel and static mixer, HRC basins, chemical feed system, and sludge and 
microsand pumping. Figure 4-30 presents the plan view of the HRC system.  

HRC Influent Channel and Static Mixer 
The HRC influent channel for Option 6 will be similar to the one proposed for Option 
2 except that the HRC influent channel will be 100-feet long. The HRC influent static 
mixer for Option 6 will be as proposed for Option 2.  



Section 4 
WWTP Alternatives Analysis 

A  4-44 

HRC Basins 
The HRC basins for Option 6 will be similar to the one proposed for Option 2 except 
that four parallel HRC trains are required to treat a flow of 99 mgd. Each basin will 
have a footprint approximately 56-feet long by 22-feet – 4-inches wide. 

Sludge and Microsand Pumping  
The microsand recirculation pumping structure for Option 6 will be similar to the one 
proposed for Option 2 except that the pumping structure will be located directly to 
the south of the HRC basins.  

The sludge pumping station for Option 6 will be identical to the one proposed for 
Option 2 and will route HRC system sludge back to the primary clarifier influent. 

Chemical Feed System 
The chemical feed system for Option 6 will be similar to the one proposed for Option 
2 except that two HDXLPE tanks (one 14,950 gal, the other one 8,500 gal) will be 
required for alum storage and storage of 5,000 lbs of dry polymer is required. 

HRC Effluent 
The 72-inch HRC effluent receives flow discharged by the HRCs and conveys it to a 
new chlorine contact basin located in the existing secondary clarifier adjacent to the 
HRC units.  

New Disinfection System 
Because peak flows for this option are in excess of the existing 120 mgd chlorine 
contact basin capacity, supplemental disinfection facilities are required. 

Disinfection system improvements will include construction of a chlorine contact 
basin, sodium bisulfite contact basin, chemical mixing and storage equipment to be 
located in the existing chlorination equipment room, and chemical pumping and 
distribution from the existing chlorination equipment room to the new chlorine 
contact basin. For the new disinfection system design, it is assumed that chlorination 
is accomplished by injecting chlorine gas solution at the influent end of the new 
chlorine contact basin and that dechlorination is accomplished by the injection of 
sodium bisulfite solution into the effluent of the new chlorine contact basin.  

New Chlorine Contact Basin and Sodium Bisulfite Contact Basin 
HRC effluent flows to the new chlorine contact basin influent box through an 84-inch 
PCCP pipe. The influent box will have a footprint of 22-feet x 13-feet. Two 7-foot x 7-
foot sluice gates will be installed in the influent box to divert the flow to the new 
chlorine contact basin or the 84-inch chlorine contact basin bypass pipe, located 
directly to the west of and parallel to the new chlorine contact basin. The bypass pipe 
discharges flow to the dechlorination effluent chamber.  

The new chlorine contact basin and new sodium bisulfite contact basin are sized for a 
peak design flow of 90 mgd and a hydraulic retention time of 15 minutes for 
chlorination (in accordance with TDEC disinfection requirement) and 2 minutes for 



Section 4 
WWTP Alternatives Analysis 

A  4-45 

dechlorination. The chlorine contact basin will have a footprint of 68-feet by 110-feet 
with a side water depth of 17-feet and will be located in the fourth and fifth existing 
secondary settling basins. Four baffle walls (85-feet long by 1-foot wide by 19-feet 
deep) will be constructed in the chlorine contact basin to form plug flow contact 
chambers. Flow from the chlorine contact basin will be directed to the sodium 
bisulfite contact basin through a 5-foot x 5-foot opening. The sodium bisulfite contact 
basin will have a footprint of 63-feet by 14-feet with a side water depth of 17-feet and 
will have two baffle walls (12-feet long by 1-foot wide by 19-feet deep) constructed in 
the basin. Effluent from the sodium bisulfite contact basin flows over a 14-foot broad 
crested weir to the effluent chamber (22-feet by 12-feet). A chlorine meter will be 
installed in the effluent chamber to measure the chlorine residual in the effluent. 
Figure 4-30 presents the layout of the new chlorine contact basin and the new sodium 
bisulfite contact basin.  

New Chlorination Equipment  
The new chlorination equipment is to provide an additional 10,000 lbs/day 
chlorination capacity. Design criteria established for the new chlorination equipment 
is a peak flow of 90 mgd, chlorine dose of 12 mg/L, and 100% chlorine concentration. 
Based on these criteria, 2 sets of new chlorination equipment will be required 
including chlorinator, chlorine liquid vaporizer, pressure relief valve assembly, and 6-
ton cylinder manifold system to be located in the existing chlorine equipment room. 
Relocation of the sink and the lab counter in the middle of the chlorine equipment 
room may be required if the new chlorinators can’t fit on the existing chlorinator 
equipment pad.  

Chemical Storage 
The chemical storage system is to provide bulk storage of chlorine gas and sodium 
bisulfite. Design criteria established for the storage of liquefied chlorine gas is 
minimum of 3 days, average chlorine dose, and 100% chlorine concentration. Based 
on the preceding criteria, fifteen new 1-ton cylinders and two chlorine tank scales will 
be required for storing chlorine gas in the existing chlorine equipment room.  

Design criteria established for the storage of bisulfite is minimum of 3 days, average 
bisulfite dose of 6 mg/L, and 38% concentration. Based on these criteria, one 5,500 gal 
new tank will be required for storing bisulfite outside of the new dechlorination 
contact basin. The tank will be constructed of FRP and outfitted with fittings and 
access ways meeting requirements for the chemical delivery system, storage, and 
maintenance.  

At temperatures below 45°F, bisulfite solution will freeze and solution salts will 
crystallize. Crystals can plug pumps, valves, and piping. Pipe heat tracing will be 
provided and the 5,500 gal FRP tank will be equipment with heat tracing to maintain 
a constant temperature of 60-70 °F, reducing the likelihood of freezing the solution.  

Chemical Pumping, Distribution, and Mixing 
A 6-inch PVC line will distribute chlorine gas solution from the existing chlorine 
equipment room to the chlorine contact basin.  



Section 4 
WWTP Alternatives Analysis 

A  4-46 

The sodium bisulfite solution delivery system includes 3 metering pumps (2 
operation and 1 standby). Each pump is rated 70 gph (with the needed 20:1 
turndown) premounted and prepiped on a skid with required pumping system 
accessories. Pump will be variable speed control in operation. Sodium bisulfite 
solution will be pumped from the sodium bisulfite storage tank to the mixing 
equipment.  

Induction type mechanical mixers will be used to disperse the chlorine solution and 
sodium bisulfite solution in the new chlorine contact basin and new sodium bisulfite 
contact basin. Induction mixers can inject and disperse liquid/chemicals into the 
[...]
station. The combined flows are then conveyed to the original secondary clarifiers 
through a 72-inch diameter steel carrier pipe within an 84-inch diameter casing 
crossing Neyland Drive. The new junction structure would have automated gates on 
both outlets of the structure, allowing flow to be delivered to the intermediate pump 
station during normal operation and to the HRCs during wet weather events. An 
additional gate would be included to isolate flows from the wet weather pump station 
when the station is not in use. 



Section 4 
WWTP Alternatives Analysis 

A  4-50 

RAS Pump Station Influent Line 
The RAS pump station influent line would be designed and operated similar to 
Option 3. The gravity pipe from the final clarifier underdrain header to the RAS 
pump station will be a 20-inch ductile iron pipe with a slope of approximately 1.5% to 
convey 7 mgd. 

RAS Pump Station 
The RAS pump station will have a footprint of 14-feet by 14-feet and will be 30-feet 
deep, the same size as Option 3. The three submersible, centrifugal pumps will have a 
capacity of 2,430 each, for a firm pump station capacity of 7 mgd. 

RAS Forcemain to Pre-aeration 
The RAS forcemain will be aligned and operated the same as Option 3. The forcemain 
will be a 24-inch ductile iron pipe to convey 7 mgd during peak wet weather events.  

O&M Considerations 
Operations and maintenance of the RAS pump station will be identical to Option 3.  

Gravity Thickener 
The thickening improvement for Option 7 will be as proposed for Option 1.  

UNOX Bypass 
The proposed UNOX bypass for Option 7 will be as proposed for Option 1.  

BEHRC 
The BEHRC system in Option 7 has a capacity of 114 mgd and consists of pre-
aeration, fine screening, BEHRC influent pumping, an influent channel, BEHRC unit, 
sludge and microsand pumping, chemical addition and an effluent channel. The 
BEHRC influent pump station takes suction after fine screening and discharges to the 
influent channel which conveys the flow via gravity to the BEHRC unit. The BEHRC 
unit discharges to an effluent channel that conveys flow to the BEHRC effluent 
pipeline. 

Pre-aeration 
For the peak capacity of the BEHRC system, additional contact time is required for the 
RAS and wet weather treatment train influent than that available form the existing 
pre-aeration basin. For Option 7, new contact basins are provided on the south side of 
Neyland Drive. 

74 mgd of screened wastewater from the existing plant headworks combined with 40 
mgd raw wastewater flows to a new contact basin splitter structure. The influent 
splitter structure is sized for a peak flow of 114 mgd. Three 10-foot broad crested 
weirs will be installed to serve the new contact basins.   

The BEHRC pre-aeration basin is designed to absorb soluble BOD to the biological 
solids in RAS and store it as food. The absorption rate is based on the concentration of 



Section 4 
WWTP Alternatives Analysis 

A  4-51 

RAS and the amount of time the RAS is allowed to contact the wastewater. Typically, 
10-15 minutes contact time is required. The amount of biological solids allowed to 
contact the primary effluent is also directly proportional with the amount of BOD that 
is absorbed.  

The BEHRC contact tanks consist of three basins, each basin is 80-feet long and 45-feet 
wide with a side water depth of 14.7-feet. Each basin will have a total volume of 
53,000 cubic feet, which provides a hydraulic retention time of 15 min for the peak 
flow of 38 mgd (114 mgd for total of three basins). 

Aeration systems are used in the contact basins to keep the biological solids aerobic 
and uniformly mixed within the wastewater. Diffused aeration has been selected for 
the contact tank design. Diffused aeration is accomplished by blowing compressed air 
through pipes and diffusers at the bottom of contact basins. A total of three blowers 
will be provided, one for each basin, plus a spare unit maintained on-site for 
redundancy. Each blower would require a nominal capacity of 2,200 scfm and a 
horsepower of 150 hp to satisfy a maximum oxygen demand of 1,200 lbs/hr. Ninety-
six coarse bubble diffusers will be installed in each basin to supply air.  

Fine Screening 
The BEHRC fine screening for Option 7 will be similar to the one proposed for Option 
2 except that the influent channel for screens will be divided into three channels with 
two channels for fine screens and the third one for an emergency bypass with a 
manually cleaned rack. The 114 mgd capacity BEHRC screening building will have an 
1,120 sf footprint. An interconnection channel will be located after the bar screens and 
slide gates will be installed in the interconnection channel to allow operational 
flexibility between the screens.  

BEHRC Influent Pumping  
The new BEHRC influent pump station for Option 7 will be similar to the one 
proposed for Option 2. The footprint of the proposed wet well will be 34-feet by 30-
feet, and the wet well will be 22-feet deep. Five (4 duty, 1 standby) submersible, low 
lift propeller pumps will be installed in the wet well. Each pump will have a capacity 
of 20,000 gpm giving a firm rated capacity of 114 mgd.  

BEHRC  
After fine screening and BEHRC influent pumping, 114 mgd flow is treated in six 
parallel BEHRC trains. The BEHRC system consists of four subsystems: BEHRC 
influent channel and static mixer, BEHRC basins, chemical feed system, and sludge 
and microsand pumping. Figure 4-39 presents plan view of the BEHRC system.  

BEHRC Influent Channel and Static Mixer 
The BEHRC influent channel for Option 7 will be similar to the one proposed for 
Option 2 except that the BEHRC influent channel will be 135-feet long. The BEHRC 
influent static mixer for Option 7 will also be similar to the one proposed for Option 2.  



Section 4 
WWTP Alternatives Analysis 

A  4-52 

BEHRC Basins 
The BEHRC basins for Option 7 will be similar to the one proposed for Option 2 
except that six parallel BEHRC trains are required for this option to treat a flow of 114 
mgd and each basin will have a footprint approximately 53-feet long by 22-feet – 3-
inches wide. 

Sludge and Microsand Pumping  
The microsand recirculation pumping structure for Option 7 will be similar to the one 
proposed for Option 2 except that the pumping structure will be located directly to 
the south of the BEHRC basins. No sludge pumping station is required for this option. 
Waste sludge from the hydrocyclones will flow by gravity via 16-inch PVC lines to the 
adjacent intermediate pump station.  

Chemical Feed System 
The chemical feed system for Option 7 will be similar to the one proposed for Option 
2 except that two 14,950 gal HDXLPE tanks will be required for alum storage and 
storage of 5,700 lbs of dry polymer is required. 

BEHRC Effluent 
The proposed BEHRC effluent pipeline for Option 7 is identical to that presented in 
Option 6. 

New Disinfection System 
New disinfection system improvements for Option 7 will be identical to the one 
proposed for Option 6.  

Dechlorination Effluent 
The dechlorination effluent pipeline for Option 7 will be identical to the one proposed 
for Option 6.  

Retrofit of Existing Effluent Outfall 
Retrofit of the existing effluent outfall for Option 7 will be identical to the one 
proposed for Option 6.  

4.5 Fourth Creek WWTP Wet Weather Treatment Options 
Analysis 
The Fourth Creek WWTP options were screened to identify the alternatives that 
would be feasible to construct and operate. After preliminary screening, five of the 
nine options were determined to be feasible and were developed further.  

Each option included a combination of process improvements. Table 4-11 
summarizes the process components included with each option. 



Section 4 
WWTP Alternatives Analysis 

A  4-53 

 

Table 4-11 
Fourth Creek WWTP Wet Weather Treatment Option Process Components 

Option Process 
1 2 3 6 7 

Storage � � �   

Emergency Stand-by Power � �   � �   � 
Wet Weather Pump Station   � � � � 

Chemically Enhanced Primary 
Treatment � �   � �   � 
RAS Pump Station     �   � 

High Rate Clarification   �  �  

Biologically Enhanced High Rate 
Clarification    �  � 

Existing Chlorine Contact Basin 
Modifications     � � 

 

Each process component, as it relates to each improvement alternative, is discussed 
within the description of each option below. Process schematics, site plans, process 
flow diagrams, and hydraulic profiles for each option have been developed. For ease 
of reading, all oversized figures are included at the end of this section.  

The process treatment for each option is described in the following sections. The 
description of flows is based on the peak wet weather flow anticipated for that 
alternative. For operations below the peak wet weather flow, it is anticipated that the 
existing secondary treatment train is operated at its highest reliable treatment rate and 
the new process train would be operated to meet the treatment needs above the 18 
mgd estimated biological treatment capacity. Preliminary level design calculations 
have been conducted for the analysis of improvement alternatives and for the 
purpose of estimating construction capital costs. It is noted that the preliminary sizing 
and details for the final implemented solution will be refined during pilot testing and 
final design. 

Process modeling using the BioWin model was performed to assess the performance 
of each option and its ability to meet current effluent limits. A summary of this 
analysis is provided in Appendix A. 

4.5.1 Option 1: CEPT 
Option 1 includes 1 MG of wet weather storage at the Fourth Creek WWTP, CEPT, 
and emergency stand-by power. Figure 4-44 is a schematic representation of the 
Fourth Creek WWTP with on-site storage and chemically enhanced primary 
treatment (CEPT) for a wet weather, peak flow of 27 mgd. Figure 4-45 presents a 
process flow diagram for this Option. Figure 4-46 shows the layout of major  



Figure 4-44
Fourth Creek WWTP Option 1:  CEPT Process Schematic

Via Sewer

Disinfection

Pump Station

18 MGD

18 MGD

27 MGD

27 MGD

9 MGD

Chemicals3 MGD

Passive Diversion

New Options

Wet Weather
Diversion with

Screen

Pump 
Station

24”

24”

18”

EQ
1 MG

Tennessee
River



Section 4 
WWTP Alternatives Analysis 

A  4-55 

equipment and process lines, and Figures 4-47 and 4-48 presents the preliminary 
hydraulic grade line for the improvements.  

For Option 1, an additional 1 MG of on-site storage of wastewater flow is required to 
minimize peak wet weather flows. After completion of the Phase I CAP/ER collection 
system improvements and the additional on-site storage, the anticipated future peak 
wet weather flow at the Fourth Creek WWTP is 27 mgd. 

The existing headworks at the Fourth Creek WWTP, including screening, grit removal 
and influent pumping currently have a design capacity to treat and pump the peak 
influent flow of 27 mgd. 

At a flow of 27 mgd, all flow passes through the existing primary treatment. Flow 
through the primary clarifiers would be dosed with a chemical coagulant for CEPT. 

Preliminary level design details for Option 1 are discussed next. 

Wet Weather Storage 
In order to properly contain and treat future, peak wet weather flows at the Fourth 
Creek WWTP, on-site flow equalization has been considered for several of the CCP 
improvement options. The flow equalization system will consist of an excess flow 
diversion structure, an equalization pump station, and 1-MG wet weather 
equalization storage tank. Excess flow will be transferred for storage by the 
equalization pump station, stored during the period of peak flow, and then drained 
by gravity after the peak wet weather flows subside. 

Wet Weather Diversion Box 
A new wet weather diversion box will be constructed between existing Diversion Box 
‘E’ and Diversion Box ‘A’. Flows in excess of the existing headworks facility, 
estimated to be 27 mgd, will be diverted through a horizontal, fine screen along the 
overflow weir. Screenings will remain in the primary flow path and be conveyed to 
the existing bar screen building for removal. Screened flow, up to a peak flow of 10 
mgd, will flow over the weir and into a 24-inch ductile iron gravity sewer. The sewer 
will route excess flows to the equalization pump station.  

Equalization Pump Station 
Excess peak flows will be conveyed to the new equalization pump station wet well by 
the 24-inch gravity sewer. The wet weather pump station will consist of a 22 feet x 15 
feet x 19 feet deep wet well, a valve vault and a control/electrical building. The wet 
well will contain three submersible, centrifugal pumps, each with a capacity of 2,500 
gpm with variable frequency control drives. The pumps will consist of two duty and 
one stand-by pumps.  

A dewatering pump will also be located in the wet well to drain the pump station and 
equalization tank fill piping when the flow equalization system is not in service. The 
drain pump will discharge into Diversion Box ‘A’, located immediately upstream of 
the headworks. 



Section 4 
WWTP Alternatives Analysis 

A  4-56 

Equalization Storage Tank 
From the flow equalization pump station flow is pumped from the wet well and into 
the 1-MG equalization storage tank. The storage tank may be constructed as a 
prestressed concrete tank (e.g. Crom style tank) or a welded steel tank. For 
consistency with existing KUB storage facilities, the preliminary design and cost 
estimate is based on a Crom tank approximately 75-feet in diameter and 35-feet tall. 

The bottom slab of the storage tank will be sloped to a center collection well and 
discharge pipe to reduce grit deposits. After peak wet weather flows subside, stored 
flow will be returned to the plant by a 24-inch ductile iron, gravity pipe. Flow will be 
reintroduced to plant flow downstream of the grit chambers and upstream of the 
parshall flume. 

O&M Considerations 
The equalization storage system will be designed to minimize the amount of 
maintenance that is required. The diversion box to the wet well will include a 
mechanically cleaned screen and a high level overflow weir that will prevent 
screenings and excess grit from entering the equalization pump station and storage 
tank.  

A drain pump will be installed in the wet well to empty the pump station and 
equalization storage tank influent piping when not in use. Access hatches and guide 
rails will be provided over each pump for maintenance and wash down of the pump 
station. Access hatches will also be provided over the discharge valves in the valve 
vault.  

The storage tank will have access ports located near ground level. The ports will allow 
for an easy confined space entry while maintenance workers are accessing the tanks 
for inspection or wash down. Vents will be cast into the top of the tank to prevent 
hazardous gas accumulation. The vents will be filtered to prevent odor. The storage 
tank will also be equipped with a plant water wash down system with water cannons 
for tank clean-up following a wet weather event. 

Chemical Addition System 
The CEPT system will require a structure to be constructed to store coagulant and a 
pumping/metering system. Coagulant will be introduced into influent flow by an in-
line chemical inductor located in the influent line to the primary clarifiers.  

Coagulant Storage and Pumping 
Coagulant will be stored in a garage constructed to the north of the existing grit 
building, as shown in Figure 4-46. KUB is conducting full-scale pilot tests to 
determine whether ferric chloride or polymer will be used for the enhanced primary 
treatment. For this option’s layout and cost estimate, it will be assumed that polymer 
is used. Minor changes to storage area and metering pump size may be needed if 
ferric chloride is used. 



Section 4 
WWTP Alternatives Analysis 

A  4-57 

The garage will be approximately 350 ft2; large enough to store three days of 
coagulant and two metering pumps. One metering pump will serve as the duty pump 
and the second will be a standby. Coagulant load in will be through a roll up door 
located at the west of the garage, and the garage will be near a road for access. 

A three day supply of polymer will require two totes to be stored on site. A ½-hp, 
drop-in mixer will be provided for each tote to prevent polymer separation when 
stored. 

Coagulant Supply Lines and Chemical Induction 
A 1-inch PVC coagulant supply lines will be aligned from the storage garage and into 
the influent line upstream of the primary clarifiers. Plant influent flow is currently 
pumped from a wet well in the main building, through a 36-inch PCCP forcemain and 
into the primary clarifiers. The forcemain will be modified to include a parallel pipe 
with chemical injectors.  

During wet weather flows, gate valves will be throttled to direct flow through the 
parallel influent pipe. Coagulant will be injected into the parallel influent pipe by an 
in-line chemical inductor similar to a Water Champ in-line induction unit. The unit’s 
speed will be controlled by VFD and it will be able to dose a coagulant solution at a 
rate of up to 30 gpm. Controls for the chemical inductor will be installed in the supply 
garage and also be connected to the plant’s PLC. 

Utilities Considerations 
If polymer is used as a coagulant, the raw polymer will require dilution water. 
Metering/dilution pumps will require a connection to either plant water or potable 
water. Plant water and potable water lines are located below ground and 
approximately 20 feet east of the proposed storage garage. Minimal plumbing 
improvements will be needed for the polymer dilution system. 

O&M Considerations 
The coagulant system will have fairly low maintenance requirements. The roll up 
door in the storage garage will allow easy access to the metering pumps. The chemical 
induction system will also have fairly low maintenance requirements. A parallel pipe 
will be added to the primary clarifier influent forcemain. This parallel influent pipe 
will allow the chemical induction pipe to be taken out of service for maintenance but 
still allow flow to reach the primary clarifiers. 

4.5.2 Option 2: HRC with Storage 
Option 2 consists of constructing new HRC, wet weather storage and related facilities 
for a peak influent capacity of 27 mgd. Specific components of the option include 
constructing: 

� A new chemical treatment system, 

� Emergency stand-by power, 



Section 4 
WWTP Alternatives Analysis 

A  4-58 

� A 1 MG wet weather storage tank, 

� A wet weather pump station,  

� Modifying the existing aeration tank for the HRC system, and 

� Modifying the existing line from clarifier effluent to chlorine contact. 

Figures 4-49 is a schematic representation of the Fourth WWTP Option 2 with HRC 
wet weather treatment for a peak flow of 27 mgd. Figure 4-50 presents a process flow 
diagram. Figure 4-51 presents a preliminary layout of Option 2, and Figures 4-52 
through 4-54 present the preliminary hydraulic profile for Option 2. 

For Option 2, an additional 1 MG on-site storage of wastewater flow is required. After 
completion of the Phase I CAP/ER collection system improvements and the 
additional on-site storage, the anticipated future peak wet weather flow is 27 mgd. 

The existing headworks at the Fourth Creek WWTP, including screening, influent 
pumping, and grit removal, currently have a design capacity to treat and pump the 
peak influent flow of 27 mgd. 

At peak wet weather flow conditions, up to 10 mgd is diverted prior to the primary 
clarifiers and sent to the HRC. The remaining flow (17 mgd wastewater flow and up 
to 1 mgd high rate clarifier solids) receives treatment through the existing primary 
clarifiers, aeration basins, and final clarifiers. Flow through the primary clarifier 
would be dosed with a chemical coagulant for chemically enhanced primary 
clarification. 

The diverted flow receives fine screening and is treated in the parallel high rate 
clarifiers with the aid of a chemical coagulant and ballast. After the ballast is removed, 
solids collected in the high rate clarifiers are returned to the primary clarifier influent. 

Treated effluent from the high rate clarifiers is combined with effluent from the final 
clarifiers before disinfection, dechlorination, and final discharge into the Tennessee 
River. 

Preliminary level design details for Option 2 are discussed next.  

Wet Weather Storage 
The wet weather storage system, including screening/diversion box, wet well and 
storage tank are identical to the system presented for Option 1 (Section 4.5.1).  

CEPT 
Chemically Enhanced Primary Treatment will be included in Option 2 as is detailed 
for Option 1, except that it will be sized for a peak primary treatment rate of 18 mgd. 

Wet Weather Pump Station 
To route excess wet weather flow to the HRC process, Option 2 includes the 
construction of a new wet weather pump station, located immediately south of the  



Passive Diversion

Wet Weather
Diversion with

Screen

24”

24” 20”

36”

Chemicals

New Options

Figure 4-49
 Fourth Creek WWTP Option 2:  HRC With Storage Process Schematic

Via Sewer

Disinfection

Pump Station

Pump 
Station

10 MGD

High Flow
Diversion

18 MGD 18 MGD

17 MGD
18 MGD

9 MGD

27 MGD

10 MGD

1 MGD 
10”

BF/HRC

3 MGD 18  MGDPump 
Station

24”

18”

EQ
1 MG

Tennessee
River



Section 4 
WWTP Alternatives Analysis 

A  4-60 

entrance to the Main Building parking lot. The wet weather pump station would have 
a capacity of 10 mgd. Wastewater enters the pump station through a diversion 
structure constructed on the influent line, immediately southwest of the main 
building. Wastewater flows exceeding 17 mgd in the influent line pass over weirs and 
continue on to the wet well of the pump station. The pump station then pumps all 
flow to the HRC unit located in the existing aeration tank through a 20-inch diameter 
forcemain with metering vault. 

The diversion structure consists of two side weirs located in a structure on the 
existing 42-inch diameter influent line. As influent flows begin to approach 17 mgd, 
excess flow begins to be diverted into the wet weather pump station, up to a total of 
10 mgd. These flows spill over the weirs into a lower chamber with an outlet pipe that 
drains to the wet weather pump station wet well. A motorized sluice gate isolates the 
diversion structure from the wet weather pump station wet well when not in use. 

The wet weather pump station wet well houses four 45 hp submersible pumps, three 
are duty pumps and one is a standby pump, with a firm pumping capacity of 10 mgd. 
A sump pump is also included to drain the pump station fully after each use. The 
sump pump discharges to a manhole located on the influent line, immediately west of 
the existing influent pump station. 

HRC 
The HRC system in Option 2 has a capacity of 10 mgd and consists of an influent 
channel, fine screening, HRC unit, sludge and microsand pumping, chemical addition 
and an effluent channel.  

Fine Screening 
The wet weather pump station discharges to the influent channel which conveys the 
flow via gravity to fine screening prior to the HRC unit. Fine screening is needed to 
prevent plugging of downstream solids separation and handling equipment. 
Wastewater flows up to 10 mgd enter the HRC screening building through the 
influent channel. The 600 ft2 HRC screening building will house a fine screen, a 
screening conveyor, and a screenings compactor. The mechanically cleaned fine 
screen will have 1/4 in. or smaller openings. Screenings are conveyed and dewatered 
through a screw conveyor and screenings compactor and are then deposited into a 
covered roll off dumpster located on the north side of the existing aeration tank. The 
influent channel for screens is divided into two channels within the HRC screening 
building. One channel will be designed for a mechanically cleaned fine screen and the 
other as an emergency bypass.  

HRC  
After fine screening, the 10 mgd influent flow is treated in a single HRC train. The 
HRC system consists of four subsystems: HRC influent channel and static mixer, HRC 
basins, chemical feed system, and sludge and microsand pumping. The influent 
channel conveys flow to the HRC basin and includes a baffled static mixer for 
coagulant added to the wastewater in the influent channel. Coagulant (alum) will be 
fed in a pipe diffuser. After alum addition, the wastewater enters the HRC unit, which 



Section 4 
WWTP Alternatives Analysis 

A  4-61 

includes a coagulation/flocculation tank, mixing tank, maturation tank and a 
clarification tank. The HRC described below is the Actiflo Process by Kruger Inc.  

The first tank is the coagulation tank, which receives coagulated wastewater from the 
HRC influent channel and provides more contact time for the coagulation process. 
Flow from the coagulation tank will then be directed to a mixing tank where 
microsand and polymer (2 mg/L) are injected to maximize the efficiency of 
flocculation and enhance settling of suspended solids. The polymer acts as a bonding 
agent to adhere the destabilized solids to the microsand. In the third tank, the 
maturation tank, the particles agglomerate and grow into high-density flocs known as 
microsand ballasted flocs, which settle quickly to the bottom of the settling tank. A 
top-mounted mixer will be provided in each coagulation/flocculation tank. The mixer 
in the maturation tank will be controlled by VFD operation to provide the range of 
mixing intensity required for this operation. 

The coagulation tank will have a total volume of 990 ft3 and will be about 10.2 feet 
long and 6.9 feet wide with a side water depth of 14 feet. The mixing tank has the 
same dimension as the coagulation tank. The maturation tank will have a footprint of 
approximately 14.3 feet by 14.8 feet and a side water depth of 14 feet, resulting in a 
total volume of 3,000 ft3.  

Flow from the maturation tanks will exit over a weir and be directed to a clarification 
tank. The clarification tank will have a total volume of 3,100 ft3 and will be about 14.8 
feet long and 14.8 feet wide. In the clarification tank, solids are allowed to settle to the 
bottom. The clarification tank uses polystyrene lamella tube settlers. The total settling 
area of the tube settlers is 115 ft2 and has a rise rate at the design capacity of 60 
gpm/ft2. Clarified wastewater will be collected into four fiberglass reinforced plastic 
(FRP) effluent troughs and transported to the HRC effluent channel.  

Scrapers located along the bottom of the clarification tank will push the collected 
sludge/microsand mixture to the sludge sump located near the center of the tank.  

Sludge Pumping  
The solids collected at the bottom of the clarification tank are piped to the sludge 
recirculation pump station. The sludge recirculation pump station includes two duty 
pumps, plus one standby for the single HRC train. Settled solids are pumped to the 
hydrocyclones, where the sludge is separated from the microsand by the centrifugal 
force of the vortex action. The single HRC train will have 2 duty hydrocyclones 
located above the mixing tank so the recovered microsand is recycled by gravity into 
the mixing tank.  

The separated sludge discharges to the sludge pump station, and is returned to the 
influent of the Primary Settling Tanks. The sludge pump station includes one duty 
and one standby submersible, centrifugal pump with a firm pumping capacity of 1 
mgd.  



Section 4 
WWTP Alternatives Analysis 

A  4-62 

Chemical Feed System 
A new 625 ft2 chemical building will be constructed to house the HRC screening and 
pump controls; dry polymer preparation system; dry polymer storage, alum and 
polymer metering pumps; and the high density cross-linked polyethylene (HDXLPE) 
alum storage tank. The new chemical building will be located immediately north of 
the aeration tank. Siting of the building will involve demolition of the existing 
division box ‘D’ which is located immediately north of the aeration tank, and will no 
longer be needed.  

The alum storage and feed system includes one new 5,000 gal HDXLPE tank. For the 
alum solution, diaphragm metering pumps (2 duty and 1 standby) and carrier water 
system are required. The solution will flow through a 2-inch PVC pipe from the 
metering pumps to the HRC mixing tanks.  

The recommended polymer preparation system includes a dry polymer hopper, a 
volumetric screw feeder to meter dry polymer into a wetting chamber, a wetting 
chamber, and two mix/age/feed tanks. In general, the polymer preparation system 
will automatically batch polymer and dilution water into one of the mix/age/feed 
tanks. At the same time the drain from the second tank is connected to the suction of a 
chemical metering pump for dosing polymer. Once the polymer in the feed tank 
reaches a low level, a valve will automatically switch so that the batch of polymer that 
has been aging becomes the feed tank. The cycle is repeated continuously until the 
wet weather event is over. Typically 30 minutes is recommended for polymer aging, 
so the tanks are typically sized to create a 1% polymer solution with a 45–60 minute 
detention time. These polymer preparation systems are packaged together by 
manufacturers and are available in a variety of sizes. 

The dry polymer metering system should be sized to dose an average of 1 mg/L 
polymer and a maximum of 2 mg/L polymer. Assuming the maximum flows through 
the HRC is 10 mgd, the polymer system should be capable of adding 7 lbs/hr.  

Dry polymer is recommended for long term storage between wet weather events. It is 
recommended that polymer be stored in bags or buckets in a cool, dry place. Storage 
of 500 lbs polymer is recommended in anticipation of wet weather.  

For the polymer solution, diaphragm metering pumps (1 duty and 1 standby) and 
carrier water system are required. The solution will flow through a 1.5-inch PVC pipe 
from the metering pumps to the HRC mixing tanks.  

4.5.3 Option 3: BEHRC with Storage 
Option 3 is considered secondary treatment and consists of constructing new 
biologically enhanced high rate clarifiers (BEHRC), wet weather storage and 
related facilities for a peak influent flow of 27 mgd. Specific components of the 
option include constructing: 

� New chemical enhancement systems, 

� Emergency stand-by power, 



Section 4 
WWTP Alternatives Analysis 

A  4-63 

� A 1 MG wet weather storage tank, 

� A wet weather pump station,  

� Modifying the existing aeration tank for BEHRC systems, and 

� Modifying the existing clarifier effluent to chlorine contact. 

Figures 4-55 is a schematic representation of Option 3 at the Fourth WWTP. Figures 4-
56 and 4-57 present a process flow diagram and preliminary layout of Option 3, 
respectively. Figures 4-58 through 4-60 show the preliminary hydraulic profile for the 
improvements.  

For Option 3, an additional 1 MG on-site storage of wastewater flow is required. After 
completion of the Phase I CAP/ER collection system improvements and the 
additional on-site storage, the anticipated future peak wet weather flow is 27 mgd. 

The existing headworks at the Fourth Creek WWTP, including screening, influent 
pumping, and grit removal, have a design capacity to treat and pump the peak 
influent flow of 27 mgd. 

At peak wet weather flow conditions, up to 11 mgd is diverted prior to the primary 
clarifiers and sent to the biologically enhanced high rate clarifiers. The remaining flow 
(16 mgd wastewater flow and 2 mgd return solids) receives treatment through the 
existing primary clarifiers, aeration basins, and final clarifiers. Flow through the 
primary clarifier would be dosed with a chemical coagulant for chemically enhanced 
primary clarification. 

The diverted flow is fine screened and treated in the biologically enhanced high rate 
clarifiers with the aid of return activated sludge (2 mgd), chemical coagulant, and 
ballast. A 10-15 minute (minimum) contact time is provided for the return activated 
sludge before the addition of chemical coagulant and ballast. Settled solids are 
collected in the high rate clarifiers and are returned to the aeration basin influent. 

Treated effluent from the high rate clarifiers is combined with effluent from the final 
clarifiers before disinfection, dechlorination, and final discharge into the Tennessee 
River. 

Preliminary level design details for Option 3 are discussed next.  

CEPT 
Chemically Enhanced Primary Treatment will be included in Option 3 as is detailed in 
Option 1 and will have a design peak capacity of 18 mgd. 

Wet Weather Storage 
The wet weather storage system, including screening/diversion box, wet well and 
storage tank are identical to the system presented for Option 1. 



Chemicals

New Options

Passive Diversion

Wet Weather
Diversion with

Screen

24”

10 MGD

24”

24”

Figure 4-55
Fourth Creek WWTP Option 3:  BEHRC With

Storage Process Schematic

Via Sewer

Disinfection

Pump Station

16 MGD 16 MGD

16 MGD

36”

3 MGD

16  MGD18  MGD

11 MGD

Pump 
Station

27 MGD
18”

11 MGD

EQ
1 MG

16” RAS

16” Sludge Waste
2 MGD

BF/HRC

Contact

Pump 
Station

20
”  

    
  1

1 
M

G
D

High Flow
Diversion

2 MGD

Tennessee
River



Section 4 
WWTP Alternatives Analysis 

A  4-65 

Wet Weather Pump Station 
The Wet Weather Pump Station for Option 3 is similar to that presented in Option 2, 
except that the firm pump station capacity is 11 mgd. 

RAS Pump Station 
Biological treatment in the BEHRC will be aided by the addition of RAS. A portion of 
the discharge from the return pumps will be sent to a new RAS wet well. The RAS 
will then be conveyed to the BEHRC aeration basin. 

RAS Pump Station Influent Line 
RAS from the final clarifiers and drainage flow from the aeration basins are currently 
conveyed by gravity to return pumps located in the effluent building. RAS is then 
pumped to division box ‘C’ located north of the new aeration basins.  

Option 3 will require a RAS flow of up to 2 mgd to the BEHRC. The 2 mgd of RAS 
will be drawn from the return pump discharge line at a location directly east of the 
effluent building. A tee will be installed on the 24-inch discharge line and a portion of 
the RAS flow will be diverted to a new RAS wet well, controlled by a motorized plug 
valve. 

RAS Pump Station 
The BEHRC RAS pump station will be located to the east of Final Clarifier #4 and 
south of the existing access path to the effluent building. The wet well will have a 
footprint of approximately 12 feet by 12 feet and a depth of 12 feet.  

The wet well will have two submersible, centrifugal pumps. One pump will be used 
as the duty pump and one will be standby. Each pump will have a capacity of 1,388 
gpm, which will give the station a firm 2 mgd capacity. The pumps will be speed 
controlled by VFD. A 14-inch ductile iron forcemain will convey flow from the new 
RAS pump station to the BEHRC contact basin which will be located in the plant’s out 
of service aeration basin.  

O&M Considerations 
The motorized plug valve located on the influent line to the RAS pump station can be 
closed to isolate the line when the BEHRCs are not in use.  

A sump pump will be installed in the wet well to empty the sump when not in use. 
Access hatches and guide rails will be provided over each pump for maintenance. The 
hatches can also be used for wash down of the pump station. Access hatches will also 
be provided over the discharge valves in the valve vault.  

BEHRC 
The BEHRC system in Option 3 has a capacity of 13 mgd and consists of an influent 
channel, pre-aeration basin, fine screening, BEHRC unit, sludge and microsand 
pumping, chemical addition and an effluent channel. The wet weather pump station 
discharges to the influent channel which conveys the flow via gravity to fine 



Section 4 
WWTP Alternatives Analysis 

A  4-66 

screening prior to the BEHRC unit. The BEHRC unit discharges to an effluent channel 